
This document was funded by the CALFED Water Quality Program as an 
initial effort to create Regional “Equivalent Level of Public Health 
Protection” Plans and to assist in establishing a uniform framework in such 
planning.  It is not intended to be a final document. 
 
California Bay-Delta Authority and CALFED WQP Implementing Agency 
staff have not had the opportunity to review and comment on this 
document, and any opinions or interpretations of the CALFED program 
expressed within the document are solely those of its authors. 
 
The CALFED WQP is committed to working with these and other parties 
to continue development and refinement of Regional Plans. 

 
       







D E L T A  R E G I O N  
[...]
Lake Herman, owned by the city of Benicia, is operated as a terminal reservoir, storing 
excess water delivered from the NBA. Approximately 500 to 1,000 AF per year are 
available from the reservoir; however, this supply is principally available only in “wet”
years. No yield is available in “dry” years. 

Throughout Solano County, particularly those areas adjacent to the Delta, agricultural 
water users hold both riparian and appropriative rights to divert water directly from local 
waterways.  These supplies are not under the operational or administrative control of 
SCWA.

Recycled Water

The Fairfield/Suisun Sewer District (FSSD) maintains one of the longest operating 
wastewater recycling facilities in California.  Wastewater from the Fairfield/Suisun area
is recycled and used for agricultural irrigation, as well as for providing a source of fresh 
water to the Suisun Marsh.  In addition, the city of Fairfield, in cooperation with FSSD,
has constructed a recycled wastewater distribution system for landscape irrigation
throughout portions of the city. 

The city of Vacaville discharges its 
treated wastewater into local 
waterways that drain into the Ulatis 
Flood Control Project facilities and 
eventually to the Delta through Hass 
and Cache sloughs.  During the 
summer irrigation season, this treated
wastewater, agricultural return flows,
natural runoff, and Solano Project 
releases are stored behind temporary
dams constructed by MPWD and 
SID, then rediverted for agricultural
irrigation.  This practice can be 
considered water recycling as very 
little water leaves Solano County. 

Recycled water is used to recharge Suisun Marsh 
and help support ecosystem functions. 

June 2005 3-32 Draft Final



Delta Region Drinking Water Chapter 3

Quality Management Plan Planning and Management Objectives

The city of Benicia is considering development of a wastewater-recycling program that 
would deliver treated wastewater to the Valero refinery, in turn reducing the refinery’s 
demand for NBA water.  In addition, SCWA, a member of the Northern California 
Salinity Coalition, is currently investigating multiple projects that would remove salts in 
recycled water, making the water more easily used for industrial processes.

Groundwater

The largest groundwater basin in Solano County is located in the northeastern portion of 
the county, bound by the Vacaville foothills and Sacramento River on the west and east, 
respectively, and by Putah Creek and Fairfield to the north and south.  The cities of Rio
Vista and Dixon rely entirely on groundwater for their water supplies, while Vacaville 
uses groundwater deliveries to meet about one-third of its M&I demand.  SID 
supplements its Solano Project supplies with groundwater, and individual wells also are 
present in the majority of rural areas throughout SCWA.  Recent reports has indicated the 
delivery of surface water from the Solano Project and NBA have stabilized the 
groundwater basin and no immediate threat exists of further groundwater overdraft given 
the current usage volume and pattern. SCWA, in coordination with its member agencies 
currently using groundwater, is investigating whether the increased use of the underlying 
groundwater basin can be developed as a reliable long-term source of water supply.

WATER QUALITY CONSIDERATIONS

As noted previously, the Solano Project water supply is typically of high quality, with
only some slight seasonal variations attributed primarily to high runoff conditions. 
Principal water quality concerns of the SCWA and its member agencies are related to the 
NBA.  NBA water is diverted from the Delta at the agency’s Barker Slough Pumping 
Plant.  Studies have shown that the NBA has the poorest water quality of all SWP
contractors for some water quality constituents, particularly, TOC.  Samples taken from
Barker Slough typically do not meet the CALFED water quality targets of 3.0 mg/L DOC 
and 50 µg/L of bromide (see Figure 2-23 in Chapter 2), nor do samples meet the SCWA 
requirements for turbidity.  The poorest water quality conditions in the NBA usually
occur during the winter months when runoff from the Barker Slough watershed, used 
mainly for livestock grazing, is pumped into the aqueduct, increasing the turbidity and 
organic carbon content in the water supply.  The increases in turbidity can also result in
low alkalinity levels.

Total/Dissolved Organic Carbon and Turbidity 

Organic carbon is produced naturally in the SCWA watershed and is found in soils,
sediments, and decomposing algae, plant, and animal waste.  It is believed that during 
winter months, organic carbon in Barker Slough originates from land sources, while 
during the summer months it is generally produced directly by decaying material in the
slough.  Previous investigations have indicated it is not practical to effectively control 
organic carbon in the watershed.

The soils in the SCWA watershed consist of very fine particles that do not settle well.  As
a result, they stay in suspension for long periods of time.  For these fine particle soils, 

Draft Final 3-33 June 2005



Chapter 3 Delta Region Drinking Water

Planning and Management Objectives Quality Management Plan

typical Best Management Practices (BMP) such as buffer strips and settling ponds do not
reduce the turbidity.  However, removal of livestock from waterways and erosion control
have been found to be beneficial.  Typically, turbidity in the NBA is between 30 and 80 
nephelometric turbidity unit (NTU).

The combination of high organic load and elevated turbidity is especially problematic for 
SCWA’s M&I member agencies.  Treatment of the NBA supply for drinking water
purposes can result in high concentrations of DBPs.  Free chlorine added during the 
disinfection stage of water treatment reacts with the organic material to form THMs and
HAA5, both of which are regulated DBPs.  Elevated turbidity exacerbates the problem, as 
additional disinfection is required for turbid supplies. 

Bromide

Bromide concentrations in the NBA vary from 25 mg/L to 80 mg/L, which is less than 
south-of-Delta water supplies.  However, some of the SCWA member agencies use ozone 
for disinfection.  In such cases, a reaction can occur with bromide present in the water 
creating bromate, a regulated DBP.  Possible sources of bromide in the NBA include
seawater, ancient marine sediments in one of the geologic formations of the watershed, 
and the runoff from irrigated fields. 

Cryptosporidium

The average Cryptosporidium reading in the NBA at Barker Slough is 0.08 oocysts/L, 
just above the EPA threshold of 0.075 oocysts/L.  During times of winter storm runoff, 
when turbidity and TOC are both high, effective coagulation decreases, resulting in less 
effective removal of Cryptosporidium.

Endocrine Disrupting Chemicals and Pharmaceutical and Personal Care Products

Currently, neither EDCs nor PPCPs are regulated.  However, EPA is evaluating their
occurrence and effects on humans.  Because the NBA watershed includes industrial, 
agricultural, and urban runoff, SCWA member agencies would be potentially vulnerable 
to any regulations implemented in the future. 

Algae and Byproducts 

Concerns regarding the production of algae in the Delta include T&O issues as a result of 
algae byproducts, filter clogging, and decreased treatment plant production, and impacts
to human liver and kidney function due to the production of algal toxins.

Other Concerns 

According to the North Bay Aqueduct, Barker Slough Watershed Water Quality-Phase I 
Report (July 1998), increased levels of E. coli, total aluminum, iron, and manganese have 
required treatment plants to increase their level of disinfection, in turn increasing 
treatment costs.

June 2005 3-34 Draft Final



Delta Region Drinking Water Chapter 3

Quality Management Plan Planning and Management Objectives

WATER TREATMENT AND DISTRIBUTION CAPABILITIES

SCWA delivers raw water supplies on a wholesale basis and is not responsible for
delivering water directly to individual M&I or agricultural customers.  The cities and 
other entities that receive water from SCWA are responsible for water treatment and
distribution.  Below is a description of the various WTPs owned and operated within 
SCWA.

City of Benicia WTP 

Benicia owns and operates a 12 mgd water treatment facility.  The facility uses
conventional water treatment processes that include alum/cationic polymer coagulation-
flocculation; dual GAC/sand gravel media filtration; and free chlorine disinfection.  The 
majority of the raw water entering the treatment plant comes from the NBA and 
originates from the Delta.  Because the city does not have an alternate water source to 
blend with or switch to during poor raw water quality months in the winter, its water 
treatment concerns and costs are elevated. If the quality of Delta water degrades in the
future, the result will be significantly increased treatment costs. 

North Bay Regional WTP 

The cities of Fairfield and Vacaville jointly own the NBRWTP.  The plant has a design 
capacity of 40 mgd, and was designed to treat NBA Delta water, Solano Project Lake
Berryessa water, or a blend of the two. Treatment processes include pre-ozonation, 
coagulation/flocculation, sedimentation, GAC filtration, ozone disinfection, caustic soda
for pH adjustment, fluoride, and free chlorine for final disinfection.  During winter 
months when raw water quality from the Delta is poor, Fairfield and Vacaville have the 
option of switching their supplies to Lake Berryessa water, improving the quality of 
water to be treated, and in turn decreasing their treatment costs. However, the cities’ 
ability to preferentially abandon their NBA supply for Solano Project water will become
less feasible as demand increase within the cities’ service areas. 

Fleming Hill WTP 

The Fleming Hill WTP is the only source of water for the city of Vallejo, typically
treating a blend of Lake Berryessa and NBA water.  Treatment processes at this 42 mgd 
facility include flow blending, pre-ozonation, flash and rapid mixing, flocculation, 
sedimentation, intermediate ozonation, and GAC filtration.  Gaseous chlorine is used for 
final disinfection.  During winter months, when raw water quality from the Delta is poor, 
Vallejo has the option of switching its supplies to Lake Berryessa water, improving the 
quality of water to be treated, and in turn decreasing its treatment costs. However, the 
city’s ability to preferentially abandon its NBA supply for Solano Project water will 
become less feasible as demand increases within the city’s service area.  The result will 
be significantly increased treatment costs. 

Travis AFB WTP 

The Travis AFB WTP receives all of its water from the NBA.  The facility is managed
and operated by the city of Vallejo. Treatment processes at this 7 mgd facility include

Draft Final 3-35 June 2005



Chapter 3 Delta Region Drinking Water

Planning and Management Objectives Quality Management Plan

conventional filtration with pre-ozone and GAC.  All the raw water delivered to the 
facility originates in the Delta.  Because Travis AFB does not have an alternate water 
source to blend with or switch to during poor raw water quality months in the winter, its
water treatment concerns and costs are elevated. 

PROJECTS AND PROGRAMS RELATED TO EFFORTS TO DIVERT WATER FROM

THE DELTA

SCWA is developing several major projects and programs to address its future water 
quality needs and to improve the drinking water quality delivered to its customers.  These
projects and programs include the following: 

Alternate Intake Project to evaluate other points of diversion from the Delta for the 
purpose of improving water quality 

BMP for watershed protection to reduce organic carbon loading and turbidity in 
Barker Slough 

Additional internal water transfer and exchange programs (and the required facilities)
to provide operational flexibility with respect to source water

Application of advanced water treatment technologies at SCWA member agency 
facilities

Each of these potential projects or programs is more fully discussed in Chapter 4.

TREATMENT OF DELTA DIVERSIONS FOR DRINKING WATER PURPOSES

AVAILABLE TECHNOLOGIES

Based on current and anticipated drinking water standards, known Delta water quality 
constituents of concern, and current in-Delta drinking water supply needs, a number of 
water treatment technologies are available that are proven to be effective in treating Delta
water supplies. Table 3-7 summarizes constituents of concern and applicable control
technologies.

EXISTING DELTA WATER TREATMENT FACILITIES 

The various agencies treating Delta water in northern California have responded to the 
regulatory requirements in a variety of ways, as shown in Table 3-8 summarizing
existing treatment plants and processes. 

June 2005 3-36 Draft Final



Delta Region Drinking Water Chapter 3

Quality Management Plan Planning and Management Objectives

Table 3-7  Technologies Available to Treat

Delta Diversions for Drinking Water Purposes 

Treatment Process
TOC/
DOC

Turbidity
Spikes

Bromide
D/

DBPs
Crypto

EDC/
PPCP

T&O
Algae & 

By-
products

Improved Clarification

  MIEX X X X X

  Enhanced coagulation X X X X X

  Actiflo X X X X

  DAF X X X X

  Coagulant change X X X

Filtration X X X

Separation Membranes

  MF/UF X X X X

  RO X X

Adsorption

  PAC X X X

  GAC X X X X X

Disinfection and oxidation

  Ozone X X X

  UV X X X

  Low pH X X

Key: Crypto = Cryptosporidium

DAF = dissolved air flotation 

DBP = disinfection byproduct

DOC = dissolved organic carbon 

GAC = granular activated carbon

MEIX = magnetic ion exchange

MF/UF = microfiltration/ultrafiltration

PAC = powdered activated carbon 

RO = reverse osmosis 

T&O = taste and odor

TOC = total organic carbon

UV = ultraviolet

TREATMENT OF DISINFECTION BYPRODUCT PRECURSORS

The DBP issue for Delta water agencies relates to two constituents:

Total Organic Carbon – The CALFED goal is 3.0 mg/L to minimize formation of 
DBPs from reaction of chlorine used as a disinfectant with TOC precursors from 
natural organics. Urban agencies are using or considering alternative disinfectants 
alone or in combination, adsorption on magnetic ion exchange (MIEX) particles, or 
enhanced coagulation to reduce concentrations and reduce disinfection byproduct 
formation.

Bromide – The CALFED goal is 50.0 µg/L since bromide can react with ozone used 
for disinfection, oxidation, or T&O control to form bromate. This bromide goal is met
part of the time at the NBA intake, but is hardly ever met at any of the south and 
central Delta diversions. Agencies that rely on Delta water adjust their treatment
processes to promote reactions other than bromate formation (for example, by 
decreasing pH to favor hypobromous acid or adding ammonia to form bromamines)
or they use other treatment technologies. 

Draft Final 3-37 June 2005



C
h
a
p
te

r 
3
 

D
el

ta
R

eg
io

n
 D

ri
n
ki

n
g

W
a
te

r

P
la

n
n
in

g
 a

n
d
 M

a
n

a
g
em

en
t 

O
b
je

ct
iv

es
Q

u
a
li

ty
M

a
n
a
g
em

en
t 

P
la

n

 T
a

b
le

 3
-8

  
E

x
is

ti
n

g
 W

a
te

r 
T

re
a

tm
en

t 
F

a
ci

li
ti

es
 T

re
a
ti

n
g

 D
el

ta
 W

a
te

r 

S
o

u
th

 B
a

y
A

q
u

e
d

u
c

t
C

o
n

tr
a
 C

o
s
ta

 C
a
n

a
l/
 

L
o

s
 V

a
q

u
e

ro
s

N
o

rt
h

 B
a

y
 A

q
u

e
d

u
c
t

Z
o

n
e
 7

A
la

m
e

d
a

 C
o

u
n

ty
W

a
te

r 
D

is
tr

ic
t

S
a
n

ta
 C

la
ra

 W
a
te

r 
D

is
tr

ic
t

C
o

n
tr

a
 C

o
s
ta

 W
a
te

r
D

is
tr

ic
t

F
a

ir
fi

e
ld

/
V

a
c

a
v
il

le
B

e
n

ic
ia

V
a
ll
e
jo

P
ro

c
e

s
s

P
P

1

2
0
 m

g
d
 

D
V

2

3
6
 m

g
d

M
S

J
3

1
0
 m

g
d

T
P

 2
2
1
 m

g
d

P
e
n
it
e
n
c
ia

4
2
 m

g
d
 

R
in

c
o

n
a

d
a

4

8
0
 m

g
d
 

S
a
n
ta

T
e
re

s
a

1
0
0
 m

g
d

R
a
n

d
a
ll-

B
o
ld

5

4
0
 m

g
d
 

B
o
llm

a
n

6

7
5
 m

g
d
 

N
B

R
4
0
 m

g
d
 

B
e
n
ic

ia
1
0
 m

g
d

F
le

m
in

g
H

ill
4
2
 m

g
d

T
ra

v
is

A
F

B
7
 m

g
d

C
la

ri
fi

c
a
ti

o
n

H
o
ri
z
o
n
ta

l 
S

e
d
im

e
n
ta

ti
o
n

x
x

x
x

(x
)

x
x

x
x

x
S

u
p
e
rp

u
ls

a
to

r
x

U
p
fl
o

w
 C

la
ri
fi
e
r

x
x

D
A

F
x

O
z
o

n
a

ti
o

n

P
re

lim
in

a
ry

x
x

x
x

x
In

te
rm

e
d
ia

te
x

(x
)

(x
)

(x
)

x
x

P
o
s
t

x
x

F
il
tr

a
ti

o
n

A
n
th

ra
c
it
e
/S

a
n
d

x
x

x
x

G
A

C
/S

a
n
d

x
x

x
x

x
x

x
x

M
e
m

b
ra

n
e
s

x
x

D
is

in
fe

c
ti

o
n

C
h
lo

ri
n

e
x

x
x

x
x

x
x

x
x

x
C

h
lo

ra
m

in
e
s

x
x

x
x

x
x

x
x

x
U

lt
ra

v
io

le
t

K
e

y:
A

F
B

 =
 A

ir
 F

o
rc

e
 B

a
s
e

D
A

F
 =

 d
is

s
o

lv
e

d
 a

ir
 f

lo
ta

ti
o

n
 

D
V

 =
 D

e
l 
V

a
lle

 W
T

P

G
A

C
 =

 g
ra

n
u

la
r

a
c
ti
v
a

te
d

 c
a

rb
o

n
 

M
G

D
 =

 m
ill

io
n

 g
a

llo
n

s
 p

e
r 

d
a

y

N
B

R
 =

 N
o

rt
h

 B
a

y
 R

e
g

io
n

a
l 
W

T
P

 P
P

 =
 P

a
tt

e
rs

o
n

 P
a

s
s
 W

T
P

 

M
S

J
 =

 M
is

s
io

n
 S

a
n

 J
o

s
e

 W
T

P

T
P

 =
 T

re
a

tm
e

n
t

P
la

n
t 

#
2

 

W
T

P
 =

 w
a

te
r 

tr
e

a
tm

e
n

t 
p

la
n

t 

(1
)

P
a
tt

er
so

n
P

a
ss

 W
T

P
 h

a
s 

1
2
 m

g
d
 g

ra
n
u
la

r 
m

ed
ia

 a
n
d
 8

 m
g
d
 m

em
b
ra

n
e 

fi
lt

ra
ti

o
n
 t

ra
in

s 

(2
)

D
el

 V
a
ll

e 
W

T
P

 h
a

s 
2

6
 m

g
d

 S
u

p
er

p
u

ls
a

to
rs

 a
n

d
 (

in
 d

es
ig

n
) 

1
0

 m
g
d

 D
A

F
cl

a
ri

fi
ca

ti
o

n
; 

sp
a

ce
 f

o
r 

fu
tu

re
 i

n
te

rm
ed

ia
te

 o
zo

n
a

ti
o

n
 

(3
)

M
is

si
o

n
 S

a
n

 J
o

se
 W

T
P

 w
a

s 
co

n
ve

rt
ed

 f
ro

m
g

ra
n

u
la

r 
m

ed
ia

 t
o

 m
em

b
ra

n
e 

fi
lt

ra
ti

o
n

(4
)

R
in

co
n

a
d

a
 W

T
P

 h
a

s 
in

te
rm

ed
ia

te
 o

zo
n

a
ti

o
n

 p
la

n
n

ed
 a

n
d

 i
n

cr
ea

se
 c

a
p

a
ci

ty
to

 1
0
0

 m
g

d
 i

n
 2

0
1

1
 

(5
)

R
a

n
d

a
ll

-B
o
ld

 W
T

P
 i

s 
co

n
ve

rt
in

g
 f

ro
m

 p
re

- 
to

 i
n
te

rm
ed

ia
te

 o
zo

n
e,

 a
d

d
in

g
 s

ed
im

en
ta

ti
o

n
 b

a
si

n
s 

in
 2

0
0

6

(6
)

B
o
ll

m
a
n
 W

T
P

 a
d
d
ed

 i
n
te

rm
ed

ia
te

 o
zo

n
e,

 c
o
n
ve

rt
ed

 f
il

te
rs

 f
ro

m
 a

n
th

ra
ci

te
/s

a
n
d
 t

o
 G

A
C

/s
a
n
d
 

Ju
n
e 

2
0
0
5

3
-3

8
D

ra
ft

 F
in

a
l



Delta Region Drinking Water Chapter 3

Quality Management Plan Planning and Management Objectives

MULTIBARRIER APPROACH TO TREATMENT

With the complexity of regulations and the wide variety of contaminants in the Delta,
agencies typically use a multibarrier approach to water treatment. This is a well-
established public health principle.  Examples of the multibarrier approach and it’s
application by Delta water utilities are as follows:

Microorganisms – pretreatment and filtration for physical removal, followed by 
disinfection for inactivation. For example, California DHS has required plants with
ultrafiltration membranes, which should remove Giardia physically by size exclusion, 
to add an additional 0.5 log inactivation by disinfection. This multibarrier standard
has been applied by DHS to the Alameda County Water District’s Mission San Jose
WTP, which receives Delta water through the South Bay Aqueduct (SBA). Other 
actions that can be taken by water utilities are source water protection, best
management practices in the watershed, eliminating swimming and body contact in 
drinking water reservoirs, and requiring additional treatment of municipal wastewater
discharges. None of the three Delta agencies currently uses membranes, but this
should be a consideration in future treatment. Another multibarrier approach to 
controlling microorganisms uses multiple disinfectants. CCWD is conducting pilot
studies on different combinations of disinfectants (chlorine, chloramines, chlorine
dioxide, ozone, ultraviolet light) to examine their synergistic effect on various
microbiological targets. 

Taste and Odor – oxidation (e.g., ozone) and adsorption (e.g., on GAC filters) are 